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1.H15=4MNEEF4>/Machine frame mechanism




1.H15=4MNEEF4>/Machine frame mechanism

F5 | AT A FK Lo ¥& (Number) &
No. Part No. "+ Description Threithread Foulj?fread Fivej—i:ﬁead Remark
1 120210001 |#Hl5% Machine frame unit 1 1 1 -
2 120010031 | &2 Cover oil seal 1 1 1 -
3 109010201 | k% Top cover 1 1 1 -
4 7021A T AR AL SKIRETMA L=12 Screw M4 L=12 7 7 7 -
5 101010013 | i & Byt Bl 0il ring 1 1 1 -
6 101010012 |JHEH 0il window 1 1 1 -
7 109010511 |id£kiR Thread guide 1 1 1 -
8 70174 | FAETFRERLSLURETMA L=5 Screw M4 L=5 8 8 8 -
9 601010001 | R EE , 23+H6 Plug 1 1 1 -
10 | 120010110 |mEi#R Cover 1 1 1 -
11 120010111 |TEIHRZEHE Cover gasket 1 1 1 -
12 120010112 |LEDA&YETHIAR LED Luminescence Panel 1 1 1 -
13 202875 | “FHE;3.3X 46.7X0.8 Washer @3.3X 26.7X0.8 3 3 3 -
14 120010114 |LEDA&GTHIAR B LED luminous panel cover 1 1 1 -
15 7010 T8 [E AL URETMS L=6 Screw M3 L=6 3 3 3 -
16 | 120010116 |$*ER= 28 Goggles support 1 1 1 -
17 210307 WIEHH 56.9X 510.5X0.5 Waveform gasket 2 92 2 -
18 7066 Az BE4TD6 H3 M4 L=3.5 Shaft screw 1 1 1 -
19 | 120010004 | HE Goggles 1 1 1 -
20 | 109010113 |_FY&HRZH4 Sensor ass. 1 1 1 SEILEE
21 | 109010167 |LEDHL34T4HL: Light 1 1 1 BAFHIK
22 7008 FFFE R A SLIB4TM3 L=3. 5 Screw M3 L=3.5 2 2 2 -
23 4573 WA R AL EB4TMA L=5 Screw M4 L=5 1 1 1 -
24 70184 T FREFF R SKIRETMA L=T Screw M4 L=7 0 0 1 -
25 275038 SR>3 Thread guide 0 0 1 -
26 YP094 | T JIpE Knife support 1 1 1 EEILTES
27 27008-91 | FJJJE Knife support 1 1 1 FAE I
28 4511 IS B SLURETME L=25 Screw M6 L=25 2 2 2 -
29 270047 hIESZ:R1) Machine frame support 4 4 4 -
30 240310 | IRIRZE, 15+H8 Plug 1 1 1 -
31 270028 | AEEFER Cover 1 1 1 -
32 7020A T FREFF R LIRETMA L=10 Screw M4 L=10 6 6 6 -
33 | 109010164 |HZRER Wire clamp 1 1 1 -
34 | 402020047 |Z{SpE Type plate 1 1 1 -
35 | 401040041 |%P5T Rivet 2 2 2 -
36 210044 SRS H Front cover lock 1 1 1 -
37 109010104 |4k Thread guide 1 1 1 -
38 270015 | JIBEER Cover 1 1 1 -
39 | 109010232 |Ai AR ER Cover 1 1 0 -
40 | 109010211 |AiEARER Cover 0 0 1 -
41 7043 FHEUTKIRETME L=7 Screw M4 L=7 2 2 2 -
42 270049 | Z& &M EEBRALAR Limit board 1 1 1 -
43 | 109010218 |[RAiTIAR Cover 1 1 1 -
44 4543 N 7S A VT R e R TMA L=4 Screw M4 L=4 2 2 2 -
45 219515 | B8 Hinge 1 1 1 -
46 7180 TFFE A A SLIR4TM3. 5 L=4 Screw M3.5 L=4 1 1 1 -
47 240301 By Spring 1 1 1 -
48 240043 | BUEESS Pin 1 1 1 -
49 270018 | AT TARUBFFFRALAR Limit board 1 1 1 -
50 209687 | Ja @R Cover 1 1 1 -
51 270017 | BT I8R P A BRALAR Limit board 1 1 1 -
52 7019A T FARETF RS SK RS M4 1=8 Screw M4 L=8 4 4 4 -
53 401070176 | BA¥EEHIfu 48—k Hds Electrical control box 1 1 1 -
54 401070156 |4 HzhBE L& —kKHIS Electrical control box 1 1 1 -
55 | 109010155 |PI SRR KIBETMS =22 Screw M5 L=22 4 4 4 -
56 | 120010010 |/ E3% Cover 1 1 1 -
57 7084 INASKIFEERATMA L=8 Screw M4 L=8 5 5 5 -
58 2755400 | #% )R 3¢ 4 19+H8 Plug 1 1 1 -
59 208173 | BRERZE, 15%H4 Plug 1 1 1 -
60 240110  [#BRZE 4 204HT Plug 1 1 1 -
61 - - - - - - -
62 - - - - - - -
63 - - - - - - -
64 - - - - - - -
65 - - - - - - -
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2B B R BIZE4Y /Cover and trimming mechanism

Fg | AFHS K L ¥E (Number B
No. Part No. "+ Description Threithread Foulj?fread Fivej—i:ﬁead Remark
1 270036 % Cloth plate 1 1 1 -
2 270030 [#E&EE Cover 1 1 1 -
3 240343 | T#E,4.5X 413.5X2 Washer @4.5X 213.5X2 2 2 2 -
4 7018A TR IRETMS LT Screw M4 L=7 2 2 2 -
5 240305-3 | JREH Cushion 1 1 1 -
6 7025A +EAE TR RSB ATMA L=20 Screw M4 1L=20 1 1 1 -
7 270048 | & & FROLAR Limit board 1 1 1 -
8 7009 FEA8E [E A SLBE4TMS 1=4. 5 Screw M3 L=4.5 1 1 1 -
9 - JISH Bracket 1 1 1 -
10 - EEoN Slider 1 1 1 -
11 4515 WS £ B AL IB4TME 1=14 Screw M6 L=14 2 2 2 -
12 4543 IS A Lo X e B4 TMY L=4 Screw M4 L=4 1 1 1 -
13 240305-3 | JREHR Cushion 1 1 1 -
14 7017A TP A ALK IRATMA 15 Screw M4 L=5 2 2 2 -
15 240305-1 | JREHR Cushion 1 1 1 -
16 | 404460010 |JFFFEyTLEEEIM3 L=6 Screw M3 L=6 2 2 2 -
17 | 109010212 |#%&& Cloth plate 1 1 1 -
18 140020048 | #E%T JJ4H Horizontal Knife Group 1 1 1 -
19 - i PSR H A Fabric baffles 1 1 1 -
20 - BYZRIENT Link 1 1 1 -
21 - BYRIEAT Pin 1 1 1 -
22 7110 WA R SLIBETMA 1L=9 Screw M4 L=9 1 1 1 -
23 7079 FFFE [E A L UB4TME L=6 Screw M5 L=6 2 2 2 -
24 206115 REILR I, 7. 5X5 Type R binder 2 2 2 -
25 270019 PoER Fabric panel 1 1 1 -
26 - g 7] side draught knife 1 1 1 -
27 - LEEWR Cloth plate fishplate bar 1 1 1 -
28 140020045 | FEIRZH4E Sensor ass. 1 1 1 -
29 - AT G HR Sensor 1 1 1 -
30 - FiEIR Sensor 1 1 1 -
31 | 109010155 | NFEIM:SKEZEIMS =22 Screw M5 L=22 2 2 2 -
32 | 401020006 |BYLRSEL Cylinder 4 4 4 -
33 | 109011129 |BIZRIRZh% Hook 1 1 1 -
34 | 109011124 |B#EEEL Tracheal joint 2 2 2 -
35 | 404430001 | AR KIZEIME L=12 Screw M6 L=12 2 2 2 -
36 | 401020038 |BYLRS T 2 B Support 1 1 1 -
37 401020011 | BYZE Hfdsk Electromagnet ass. 1 1 1 -
38 - BYER RS A Electromagnet 1 1 1 .
39 - BULR R 42 Support 1 1 1 -
40 - WS F R SKERETMe L=12 Screw M6 L=12 2 2 2 -
41 - 2 B PEIM4 Elastic washer 2 2 2 -
42 | 104040009 | Mm% JI4H side draught knife 1 1 1 -
43 - FFE R A SKIRETMA L=7 Screw M4 L=7 2 2 2 -
44 - - - - - - -
45 - - - - - - -
46 - - — - - - -
47 - - - - - - -
48 - - — - - - -
49 - - — - - - -
50 - - - - - - -
51 - - — - - - -
52 - - — - - - -
53 - - - - - - -
54 - - - - - - -
55 - - - - - - -
56 - - - - - - -
57 - - — - - - -
58 - - — - - - -
59 - - - - - - -
60 - - — - - - -
61 - - — - - - -
62 - - - - - - -
63 - - — - - - -
64 - - — - - - -
65 - - - - - - -




%2843 /Miscellaneous covers mechanism
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384y /Miscellaneous covers mechanism

No. Part No. " Description Threiﬁread Foulj?fread Fivej—i:ﬁead Remark
1 275504 | FREEMW &4 Silicon oil box 1 1 0 -
2 275506 | R &4 Silicon oil box 0 0 1 -
3 7020A AR R SKIRETMA L=10 Screw M4 L=10 1 1 1 -
4 277888 | B4R 0il shield 1 1 1 -
5 109010003 | EREMEITLR Thread guide 1 1 1 -
6 2755020 | HLATS H B R 4R Shelf 1 1 1 -
7 2755010 | FREh&sS Silicon oil box cover 1 1 1 -
8 275500 | LEEmA& Silicon oil box 1 1 1 -
9 275503 | ARG 0il cotton 1 1 1 -
10 7009 FFAE R L EETMS L=4.5 Screw M3 L=4.5 1 1 1 -
11 70204 | +FAEFFAE AL SLIEATMA L=10 Screw M4 L=10 2 2 0 -
12 7019A A AL IRATMA 18 Screw M4 L=8 0 0 2 -
13 275005 SVES3 Thread guide 1 1 1 -
14 7019A T A ALK IRATMA 18 Screw M4 L=8 2 2 2 -
15 275006 SRS Thread guide 1 1 1 -
16 7008 TFFERAESKBEEIMS L=3.5 Screw M3 L=3.5 1 1 1 -
17 7082 FFHE B A LB 4TMA L=T7 Screw M4 L=7 2 2 2 -
18 7180 FFE [E A SLUR4TMS. 5 L=4 Screw M3.5 L=4 2 2 2 -
19 275004 £48 Support 1 1 1 -
20 275047 SRS Thread guide 2 2 2 -
21 275007 |1tk Thread guide 1 1 1 -
22 4543 IS £ V10 R e MR ATMA L=4 Screw M4 L=4 1 1 2 -
23 275013A0 | T2k Thread guide 1 0 0 -
24 275013 ok Thread guide 0 1 0 -
25 7066 BhABB4TD6 H3 M4 L=3.5 Shaft screw 0 0 1 -
26 275018A0 | Hl4HiTER Thread guide 0 1 0 -
27 275016 | $h&kA Thread guide 1 0 0 -
28 275017 | P&k Thread guide 0 1 0 -
29 275015 |4y Support 1 1 0 -
30 7041 FEREYTLUBETM3 L=6 Screw M3 L=6 1 1 1 -
31 275026 | hEREE Support 0 0 1 -
32 2750240 | —FLit&k Thread guide 0 0 5 -
33 | 109010152 |itZR4F Thread guide 0 0 1 -
34 7017A A AREFF RS L URETM4 L=5 Screw M4 L=5 0 0 3 -
35 2750280 | iT£k Thread guide 0 0 1 H3E/%8d
36 2750570 |iT%k Thread guide 0 0 1 Ex}
37 275052 SRS Thread guide 0 0 1 -
38 2750220 |id#k Thread guide 0 0 1 -
39 | 109010016 |PkZkA Thread guide 0 0 1 B
40 | 109010015 | k&R Thread guide 0 0 1 Tl / 5l
41 275021 | £k Support 0 0 1 Z
42 | 105010005 |JeLRiesH{t: Splitter 1 2 0 -
43 4009 FFAR B A SLBRATSM11/64 X 40 L=7 |Screw SM11/64X40 L=7 1 0 0 -
44 | 105010004 |JeZBHe4A1: Splitter 1 1 1 -
45 | 105010006 |JeLRsesH it Splitter 1 1 1 -
46 275031 | kB Thread guide 0 0 1 -
47 206115 REIR I, 7.5X5 Type R binder 0 0 3 -
48 4554 7S A U] X e MR ETM3 L=3 Screw M3 L=3 0 0 2 -
49 179498-92 | T4k /"% Looper thread takeup 0 0 1 -
50 303448 | M ,4.5X59X0.8 Washer @4.5X 39X0. 8 0 0 1 -
51 275037 MR AR % Spring 0 0 1 -
52 210307 B 56.9X 410.5X0.5 Waveform gasket 0 0 1 -
53 275033A | fTHRZEA(E Looper thread takeup ass. 0 0 1 -
54 7008 TFAE R SKEETM3 L=3.5 Screw M3 L=3.5 0 0 2 -
55 275036 JUR5 Thread guide 0 0 1 -
56 275039 Tk Thread guide 0 0 1 -
57 275033 | FTLRMESAE Support 0 0 1 -
58 7167 Je LRURET Screw 0 0 1 -
59 137108 | 2K Splint 0 0 2 -
60 211388 | @ Spring 0 0 1 -
61 275034 | JeLRIER} Nut 0 0 1 -
62 275035 S BAR Thread guide 0 0 1 -
63 7018A A ARETF RS SKIREIMA L=T Screw M4 L=7 0 0 1 -
64 2750180 | HlAHTZR Thread guide 1 0 0 -
65 - - - - - - -




4 #3843y /Crankshaft drive mechanism
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4 #3843y /Crankshaft drive mechanism

Fe | AFHE - . & (Number) &
No. Part No. "+ Description Threiﬁread Foulj?fread Fivej—i:ﬁead Remark
1 109010401 |EHh Main shaft 1 1 1 -
2 7019A TSR IRETMS 18 Screw M4 L=8 0 0 1 -
3 7011 FFFE [E A L BBATM3 L=T7 Screw M3 L=7 4 4 4 -
4 270502 | PR Balance Block 2 2 2 -
5 270503 L Restrict oil sales 1 1 1 -
6 4556 7S £ R X s WRATM6 L=10 Screw M6 L=10 1 1 0 -
7 270510 | EhhiEmh Shaft 0 0 1 -
8 70194 | TFAETFRERLSLURETMA L=8 Screw M4 L=8 3 3 0 -
9 270508 | mi%hA R Cover 1 1 0 -
10 240340 |OBIE40X 2 O-ring 1 1 1 -
11 | 404710002 |¥R¥GEREHA6202RZ Bearing 1 1 1 -
12 | 404710003 | ¥R¥AERE#6203RZ Bearing 2 2 2 -
13 4539 7S A VT K e MR ETMS L=6 Screw M5 L=6 2 2 2 -
14 4572 7S£ M1 R MRATMS L=10 Screw M5 L=10 1 1 1 -
15 | 109011167 |W%Eky,5X3 Magnet 1 1 1 -
16 201526 | ERNEM 522X 535X 15 Sleeve 1 1 1 -
17 240335 FLHE40 Antiextrusion ring 1 1 1 -
18 109010419 Iﬁég 17X 523 X30 Cushion covers 1 1 1 -
19 274504 WRAT Worm 1 1 1 -
20 - FFREYTLIZETMS L=6 Screw M3 L=6 2 2 2 -
21 - Nl odiiili] Crank 1 1 1 -
22 240307 &3} Seal rings 1 1 1 -
23 240306 | PR A 531X 539X0.4 Waveform gasket 1 1 1 -
24 | 101010112 |FHijEHE Bushing 1 1 1 -
25 | 404110001 |OZ{pE[16X1.8 O-ring 1 1 1 -
26 211528 |#f= Cover 1 1 1 -
27 7019A P A AL IRATMA 18 Screw M4 L-8 3 3 3 -
28 4547 IS £ U3 S B ATM6 X 0. 75 L=5 |Screw M6X0. 75 L=5 2 2 2 -
29 - AL T Motor rotor 1 1 1 -
30 - HALEF Motor stator 1 1 1 -
31 | 404430005 |P/NF R SKE24IM5 =18 Screw M5 L=18 4 4 4 -
32 | 120110033 |F# Hand wheel 1 1 1 -
33 4514 IS £ V] 5K e MR ET M5 L=5 Screw M5 L=5 2 2 2 -
34 | 109010434 |HN/SARAHESKIEEIME L=70 Screw M6 L=70 1 1 1 -
35 270509 |#hAkE Cover 0 0 1 -
36 7041 FHEDTSKIBETMS 1=6 Screw M3 L=6 0 0 2 -
37 4533 IS B AESLIBATM6 X 0. 75 L=12 |Screw M6X0.75 L=12 4 4 4 -
38 | 271002-92 | _I-Zhphiw Upper shaft crank 1 1 1 -
39 271001 | EAATEES Pin 2 2 2 -
40 | 273001A92 | I J]JZBd%H A% Crank 1 1 0 -
41 | 273002A92 | I~ 7J%5d diAR Crank 0 0 1 -
42 4538 IS £ M1 R e MR A TMA L=6 Screw M4 L=6 2 2 2 -
43 4514 PN £ M]3 R e BT M5 L=5 Screw M4 L=6 0 0 1 -
44 | 109010501 |4HAFREFFA Link ass. 1 1 1 -
45 - EFER Link 1 1 1 -
46 - AR SLIRETMA L=16 Screw M4 L=16 2 2 2 -
47 | 109011011 | LJJEAFA Link ass. 1 1 1 -
48 - EIJ1EM Link 1 1 1 -
49 - T AT AE AL SKIRETMA L=16 Screw M4 L=16 2 2 2 -
50 | 109010714 | F254H%EFF4H Link ass. 1 1 0 -
51 | 109010716 | F&EHEMTH Link ass. 0 0 1 -
52 - T AT RS SKIRETMA L=16 Screw M4 L=16 4 4 4 -
53 - EHER Link 1 1 1 -
54 - X Fork 1 1 1 -
55 - TFFEDTSKIRETM3 1=6 Screw M3 L=6 2 2 2 -
56 - AR AR Crank 1 1 0 -
57 - FEEER AR Crank 0 0 1 -
58 | 109010602 | FZS&EFTH Link ass. 1 1 1 -
59 - K IEATMA L=16 Screw M4 L=16 4 4 4 -
60 - TENERT Link 1 1 1 -
61 - YT Fork 1 1 1 -
62 - - - - - - -
63 - - — - - - -
64 - - — - - - -
65 - - - - - - -




5 $+4F7 &84y /Needle drive mechanism
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5 $+4F7 &84y /Needle drive mechanism

Fg | AFHS K L ¥E (Number B
No. Part No. "+ Description Threithread Foulj?fread Fivej—i:ﬁead Remark
1 109010515 | B4 12X 417X33 Sleeve 1 1 1 -

2 7150 71 SKUBETM6 X 0. 75 L=12 Screw M6X0.75 L=12 1 1 1 -

3 4554 7S A U] X e B4 TM3 L=3 Screw M3 L=3 1 2 2 -

4 4538 IS £ VT R MR ATMA. L=6 Screw M4 L=6 1 1 1 -

5 109010505 | FF 1 #4E8 C-ring 1 1 1 -

6 208235 |HIEF 5 12.1X ,16X0. 3 Washer 212.1X @16X0.3 1 1 1 -

7 577601 | B 512X 417X15.5 Sleeve 1 1 1 -

8 240308 | L-3h#4PE 5 12X 5 18X 6.5 Collar 1 1 1 -

9 4554 7S A 1 55 e B ATM3 L=3 Screw M3 L=3 2 2 2 -
10 201022 |ORIPE11.5X1.5 O-ring 2 9 2 -

11 20802009 | _k%&h Upper shaft 1 1 1 -
12 | 120020014 | %F#F phiAs4E A4 Needle crank ass. 1 1 1 -
13 - 4 Pin 1 1 1 -
14 - B AT AR Needle bar crank 1 1 1 -
15 - EHFT Needle bar 1 1 1 -
16 - EHITE Bushing 1 1 1 -
17 | 109010021 |4HFFERIHH Felt 1 1 1 -
18 | 109010022 |4HIFERIMRS = Grease seal 1 1 1 -
19 - IR Needle plate 1 1 1 HHIK
20 - MR Needle plate 1 1 1 EEIELE
21 271010 | 4FHRETHB Spacer block 1 1 1 B IK
22 YP194 &1 BR PR Spacer block 1 1 1 EFE S
23 | 109010519 |EFEWZE 0il line 1 1 1 -
24 SM251 FHEUTREBRETM2 L=3 M2 L=3 1 1 1 -
25 | 109010558 |41 FTFEMMN 0il cotton 1 1 1 -
26 271009 R a1 Compact Circle 1 1 1 -
27 7035 FFFE F A L BB 4T3 L=6 Screw M3 L=6 1 1 1 -
28 2750110 | HlEHERER Thread guide 1 1 0 -
29 2750120 |JLBF Splint 1 1 0 -
30 240326 | % Spring 1 1 0 -
31 7163 hA7EB4TD3 H3.5 M2 L=3 Shaft screw 1 1 0 -
32 - HLET Needle 1 2 2 -
33 275019A0 |3F %% Thread guide 1 0 0 -
34 275019B | 1tzk Thread guide 0 1 0 -
35 | 405110004 |41+ Needle holder 1 0 0 -
36 277022-92 |%t5 Needle holder 0 1 0 -
37 277027 & Needle holder 0 0 1 -
38 277029 e Needle holder 0 0 1 -
39 2750304 |t £k Thread guide 0 0 1 -
40 7170 FFREEPTRIRETMA L=6 Screw M4 L=6 2 2 2 -
41 7017A TR CKIEETMS L5 Screw M4 L=5 4 4 4 -
42 271011 1R 5 B Spacer block 1 1 1 -
43 240305-1 |JRER Cushion 2 2 2 HAHEIK
44 7019A AR AL IEATMA 18 Screw M4 L=8 1 1 1 -
45 277005 Pst Needle guard 1 1 0 -
46 277008 it Needle guard 0 0 1 -
47 271013 B4 Support 0 0 1 -
48 7086 TFFEIA A SKIRETMA L=7 Screw M4 L=7 0 0 1 -
49 277006 Pt Needle guard 0 0 1 -
50 7009 FrREEASLIB4ATMS L=4. 5 Screw M3 L=4.5 0 0 1 -
51 277007 Eiaan Needle guard 0 0 1 -
52 240305-2 | FREHR Cushion 2 2 2 HzhE 4k
53 - - - - - - -
54 - - - - - - -
55 - - - - - - -
56 - - - - - - -
57 - - - - - - -
58 - - - - - - -
59 - - - - - - -
60 - - - - - - -
61 - - - - - - -
62 - - - - - - -
63 - - - - - - -
64 - - - - - - -
65 - - - - - - -




6.254+&84>/Looper drive mechanism
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6.254+&84>/Looper drive mechanism

Fg | ARfS A FK _ ¥&E (Number) &iE
No. Part No. " Description Threithread Foulj?fread Fivej—i:ﬁead Remark
1 109010612 | FZTEREFFAM Upper bent needle slide bar ass. | 1 1 1 -
2 271505 | EEENBAT AR Crank 1 1 1 -
3 4554 7S A U] X e B4 TM3 L=3 Screw M3 L=3 1 1 1 -
4 - 4 Pin 1 1 1 -
5 - =R Cover 1 1 1 -
6 - LBEET Slide bar 1 1 1 -
7 - FTEEHR Slide block 1 1 1 -
8 7039 FFEYTLIEETM2. 5 1=6 Screw M2.5 L=6 1 1 1 -
9 179130-05 |k 0il cotton 1 1 1 -
10 - LR AT 2 B Support 1 1 1 -
11 275056 ek Thread guide 1 1 1 -
12 7033 FFAE R A LB 4TM2. 5 L=8 Screw M2.5 L=8 1 1 1 -
13 7174 NASKITFRERRETME L=10 Screw M5 L=10 2 2 2 -
14 303067 T PBIMB Spring washer 2 92 2 -
15 | 109010615 |Ef 410X 415X20 Sleeve 3 3 3 -
16 7150 S A SLIBETME X 0. 75 L=12 Screw M6X0.75 L=12 1 1 1 -
17 240338 | T4 ,5.5X 5 14.2X1.9 Washer @5.5X 214.2X1.9 1 1 1 -
18 | 109010610 |FER 410X 415X27 Sleeve 1 1 1 -
19 210586 | B EiE 5 10X 519X 4 Lip seal ring 2 9 2 -
20 271504 | #5454 Shaft 2 2 2 -
21 | 109010519 |yHZE 0il line 1 1 1 -
22 2745880 | yHARERR Cover 1 1 1 -
23 7008 FFE E A L IE4TM3 L=3. 5 Screw M3 L=3.5 1 1 1 -
24 | 109010632 | MRy A 0il cotton 1 1 1 -
25 - B4 Upper looper 1 1 1 -
26 7054 FFFEE AL EB4TM3. 5 L=6 Screw M3.5 L=6 1 1 1 -
27 271519 | ks 0il cotton 1 1 1 -
28 4510 M B AL UR%ETME L=16 Screw M6 L=16 2 2 2 -
29 7169 FFAERBEASLIBETMA L=7 Screw M4 L=7 1 1 2 -
30 7180 FFAE E AL UB4TM. 5 L=4 Screw M3.5 L=4 1 1 1 -
31 | 404470002 |/SFSKURETSM15/64X28 L=15 Screw SM15/64X 28 L=15 1 1 2 -
32 | 404210002 |FHPE,6X,10.9%X1.1 Washer 26X 210.9X1.1 1 1 2 -
33 272001 NS Lower looper support 1 1 1 -
34 275009 oLk Thread guide 1 1 1 -
35 277004 alin Needle guard 1 1 1 -
36 7009 FFHE R A KB 4TM3 L=4. 5 Screw M3 [=4.5 1 1 1 -
37 7165 TFAE R SKHBETMS L=2.5 Screw M3 L=2.5 1 1 1 -
38 277015 TR Lower looper 1 1 1 -
39 7012 FFHE R SLIB4TMS. 5 L=6 Screw M3.5 L=6 1 1 2 -
40 7056 ANA L EEEIM5X0.5 L=13 Screw M5X0.5 L=13 0 0 2 -
41 204115 | PHJEL5X 511X1 Washer 25X 211X1 0 0 2 -
42 | 179160-05 [F1E 45X 48X 7 Bushing 0 0 2 -
43 273500 | fRLoERF Link 0 0 1 -
44 109010732 | ¥gH psgH 44 Slide Block Component 0 0 1 -
45 - ] Pin 0 0 1 -
46 - M A R RESLIB4TME L=11.5 Screw M5 L=11.5 0 0 1 -
47 - AR Crank 0 0 1 -
48 - P 5. 2X 58. 7X0.8 Washer @5.2X 28.7X0.8 0 0 1 -
49 - bize 920 Slide Block 0 0 1 -
50 208949 OZIME4 X 1.3 O-ring 0 0 1 -
51 303067 | BEEELPEMb Spring washer 0 0 1 -
52 273504 | &Y Pin 0 0 1 -
53 273505-92 | EE£RHAl 5 IXEh 4R Support 0 0 1 -
54 4533 WS A R SLEEATME X 0. 75 L=12 |Screw M6X0.75 L=12 0 0 2 -
55 | 110010014 |[Ef,10X,15X15 Sleeve 0 0 2 -
56 273509 | HELRHIAN Crank 0 0 1 -
57 273506 | HELRTEM Shaft 0 0 1 -
58 2040524 | B EEIE, 10X 5 15X4 Lip seal ring 0 0 1 -
59 273510 | EELRASEIR Looper supoort 0 0 1 -
60 272517 | FHRERT Link 0 0 1 -
61 277018 LRI £ Looper 0 0 1 -
62 - - - - - - -
63 - - - - - - -
64 - - - - - - -
65 - - - - - - -
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[ Zzh% 2 E 4y /Differential feed mechanism

Fg | ARfS A FK _ ¥&E (Number) &iE
No. Part No. " Description Threithread Foulj?fread Fivej—i:ﬁead Remark
1 272506 | AU Feed components 1 1 1 -
2 - HEE Bushing 1 1 1 -
3 - B O AL Feed cam ass. 1 1 1 -
4 - BhiHEET Shaft screw 1 1 1 -
5 - NI Cam 1 1 1 -
6 - Rty Cam 1 1 1 -
7 4535 7S A U] K e B4 TM3 L=5 Screw M3 L=5 2 2 2 -
8 - IR Spring 1 1 1 -
9 - e Spring 1 1 1 -
10 - EBHEST Link 1 1 1 -
11 - A Bl P26 X ©22X 10 Bearing 1 1 1 -
12 - EEES Slide block 1 1 1 -
13 - T4t O™ 58 2H A Cam ass. 1 1 1 -
14 4538 7S A L X S MRATMY 1=6 Screw M4 L=6 1 1 1 -
15 271001 | EAAFEE Pin 1 1 1 -
16 272539 | ZEFhATTIERE Nut 1 1 1 -
17 | 109010817 |#aE: Spring 1 1 1 -
18 272538 PR hEAE Adjust screw 1 1 1 -
19 240315 | 4TEERAIME 0il seal 1 1 1 -
20 240314 | M ,5X,7X0.8 Washer 25X @7X0.8 1 1 1 -
21 240317 | 4TEERcTEE Spring 1 1 1 -
22 YP089 | FFOI#4ME3 C-ring 2 2 2 -
23 272509 | 4rEERR4L Needle button shaft 1 1 1 -
24 7058 BHAIBB4TD7. 5 H3 M5 L=4 Shaft screw 1 1 1 -
25 272529 | ZBhEFT Link 1 1 1 -
26 210171  |PRAZEERE Nut 2 2 2 -
27 | 272530A92 |Z=F)iiAE Crank 1 1 1 -
28 4533 7S A A SLIBATME X 0. 75 L=12 |Screw M6X0.75 L=12 2 2 2 -
29 | 404820001 |Ef4510X,15X16.5 Sleeve 1 1 1 -
30 | 404110003 |OZIME6X1.8 O-ring 1 1 1 -
31 2725337 | ZFhIRTFHh Differential wrench shaft 1 1 1 -
32 272532 | EFHRTF Differential wrench 1 1 1 -
33 272534 | EZRFEMFE Spring 1 1 1 -
34 7161 BhA7BE4TD13 H12.5 M5 L=8.5 Shaft 1 1 1 -
35 | 109010835 |RE#H44.2X59X4.6 Spacer 2 2 2 -
36 7021A T AR A SIRATMA L=12 Screw M4 L=12 2 2 2 -
37 | 404490002 | MM AESEREIM6X0.75 Mb Screw 1 1 1 -
38 | 179202-25 |ZEjENIBERE Nut 1 1 1 -
39 211301 PR 56.4X 512.5X0.5 Butterfly gasket 1 1 1 -
40 5084 FF 48 B A% 3L 0B %TSM11/64 X 40 L=5. 5 Screw SM11/64X40 L=5.5 2 2 2 -
41 201185 | TV-#H;4.6X59.8X0.8 Washer @4.6X 9.8X0.8 2 2 2 -
42 272535 | FTIIR Adjustment board 1 1 1 -
43 | 404120001 |JET 25, 10X 415X3 0il seal 1 1 1 -
44 4514 7S F T3 R 84T M5 L=5 Screw M5 L=5 2 2 2 -
45 272511 | ZEHhasdl Differential Brake Component 1 1 1 -
46 - R BITHA Slide block 1 1 1 -
47 - ZE R B Slide block 1 1 1 -
48 7010 TFFE A A SKIBETM3 L=6 Screw M3 L=6 2 2 2 -
49 - ZEoELE Support 1 1 1 -
50 YP288 FF 13456 C-ring 1 1 1 -
51 - - - - - - -
52 - - - - - - -
53 - - - - - - -
54 - - - - - - -
55 - - - - - - -
56 - - - - - - -
57 - - - - - - -
58 - - - - - - -
59 - - - - - - -
60 - - - - - - -
61 - - - - - - -
62 - - - - - - -
63 - - - - - - -
64 - - - - - - -
65 - - - - - - -
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834 F %75 E 4> /Feed dog mechanism

Fs | AT A FK . ¥& (Number) BiE
No. Part No. "+ Description Threithread Foulj?fread Fivej—i:ﬁead Remark
1 109010615 | B4 10X 415X20 Sleeve 1 1 1 -
2 4805 S FHUEREMS Nut M5 1 1 1 -
3 240062 | ,6.3X ,13X1.5 Washer 26.3X@13X1.5 1 1 1 -
4 272521 | iGshimE 0il seal 2 2 2 -
5 4573 A E AL IE4TMA L=5 Screw M4 L=5 2 2 2 -
6 272514-92 | XA MK Crank 1 1 1 -
7 272515 | R0y Pin 1 1 1 -
8 272516 | A Shaft 1 1 1 -
9 272518 W@k Slide block 1 1 1 -
10 - BRI Feed dog 1 1 1 -
11 - B Auxiliary feed dog 1 1 1 -
12 - FiE R Main feed dog 1 1 1 -
13 7010 TFRE R RESLIRETM3 L=6 Screw M3 L=6 1 1 1 -
14 - =ik Differential feed dog 1 1 1 -
15 | 109010915 |&i#F 410.1X 414.5X0.3 Washer 210.1X 214.5X0.3 2 2 2 -
16 | 204010706 |FFEI$4pE7 C-ring 1 1 1 -
17 7013 T8 R A K 484TM3. 5 L=7.5 Screw M3.5 L=7.5 2 2 2 -
18 240319 |E% Circlip 1 1 1 -
19 201022 |OBIPE11.5X1.5 O-ring 1 1 1 -
20 272525 | fRCoh Shaft 1 1 1 -
21 7238 P F B AESKURETMA 1=5. 5 Screw M4 L=5.5 1 1 1 -
22 240318  |BhE 0il seal 1 1 1 -
23 4538 N 7S A U] X e B4 TM4 L=6 Screw M4 L=6 2 2 2 -
24 240303 | P4BE 45X 512X6.5 Collar 2 2 2 -
25 272522 s il Sealed guide frame 1 1 1 -
26 272526 | MEFE Slide block 1 1 1 -
27 272524 | HMEBR Slide block 1 1 1 -
28 7110 A A B AL IR TM4 L=9 Screw M4 L=9 4 4 4 -
29 272517 | FHER Link 1 1 1 -
30 | 179160-05 [#1E,5X 48X 7 bushing 1 1 1 -
31 204115 | “PHE,5X 411X1 Washer 25X 211X1 1 1 1 -
32 7056 AAKIBETME X 0.5 L=13 Screw M5X0.5 L=13 1 1 1 -
33 109010943 | FEE4 Feed dog support ass. 1 1 1 -
34 - A5 Differential feed dog support 1 1 1 -
35 - BT Main feed dog support 1 1 1 -
36 272519 R G Feed dog support guide 1 1 1 -
37 577301 | EM410X415X20 Sleeve 1 1 1 -
38 - - - 1 1 1 -
39 - - - - - - -
40 - - - - - - -
41 - - - - - - -
42 - - - - - - -
43 - - - - - - -
44 - - - - - - -
45 - - - - - - -
46 - - - - - - -
47 - - - - - - -
48 - - - - - - -
49 - - - - - - -
50 - - - - - - -
51 - - - - - - -
52 - - - - - - -
53 - - - - - - -
54 - - - - - - -
55 - - - - - - -
56 - - - - - - -
57 - - - - - - -
58 - - - - - - -
59 - - - - - - -
60 - - - - - - -
61 - - - - - - -
62 - - - - - - -
63 - - - - - - -
64 - - - - - - -
65 - - - - - - -
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O} EBI R (8752843 /Presser foot and Knife drive mechanism

Fg | ARfS A FK _ ¥&E (Number) &iE
No. Part No. "+ Description Threithread Foulj?fread Fivej—i:ﬁead Remark
1 109011001 |Ef,10X,15X21.5 sleeve 210X 215X21.5 1 1 1 -
2 240235-92 | 48, 10X 10 Washer 1 1 1 -
3 4547 IS £ U133 X S B ATM6 X 0. 75 L=5 |Screw M6X0. 75 L=5 1 1 1 -
4 109011014 | B 410X 415X22 sleeve @10X 15X 22 1 1 1 -
5 | 404120001 |JEHEEE, 10X ,15X3 0il seal 1 1 1 -
6 273003 | LJ)%e%h Upper knife lever 1 1 1 -
7 273006 | EJ)4H Pin 1 1 1 -
8 7174 SAKFFHEIZATMS L=10 Screw M5 L=10 1 1 1 -
9 273012 NIIER Lower knife clamp 1 1 1 -
10 - AR Upper blade 1 1 1 _
11 - FJi4e Lower knife holder 1 1 0 -
12 - VAL Lower knife holder 0 0 1 -
13 240324 | FI%R#asE spring 1 1 1 -
14 273007 | $4iK damboard 1 1 1 -
15 7084 NASKHTHEIRETMA =8 Screw M4 L=8 1 1 1 -
16 20812033 |[ATIR adjusting plate 1 1 1 -
17 7017A AR A ALK IRATMA 15 Screw M4 L=5 1 1 1 -
18 7020A AR R AL SKIRATMA L=10 Screw M4 L=10 1 1 1 -
19 | 179712-05 | LJJ%8 up knife rest 1 1 0 -
20 | 179713-05 | L-Jj%¢ up knife rest 0 0 1 -
21 - IR up blade 1 1 1 -
22 202588 | P ,3.5X 4 7X1 Washer 1 1 1 -
23 7013 FFHE E A% L BB4TM3. 5 L=7.5 Screw M3.5 L=7.5 1 1 1 -
24 7019A T FREFF R K IR4TM4 L=8 Screw M4 L=8 4 4 4 -
25 273010 FHESMK Lower tool rest guide plate 1 1 1 -
26 274009 ¥4 JHATAF R AR Foot lever limit plate 1 1 1 -
27 7175 FFFE E A SLIBATMS L=24 Screw M5 [=24 1 1 1 -
28 4805 75 AR RIS Nut M5 1 1 1 -
29 | 404430001 | SAEAESKIEETME L=12 Screw M6 L=12 2 2 2 -
30 401020010 | BLE%E¥E E R B gk (8 Electromagnet assembly 1 1 1 -
31 109012136 | FEATBIME Pressure rod tubing preventer 1 1 1 -
32 120010007 |iFERE Pressure regulating spring 1 1 1 -
33 120010021 | EBIFTE Presser foot pole set 1 1 1 -
34 120010006 | FEAT pressure lever 1 1 1 -
35 | 109010155 | AR KIZB4IME 1=22 Screw M5 L=22 2 2 2 -
36 302041321 | EBISET Lift the foot cylinder 1 1 1 -
37 401020039 | ¥4 & A BT 2 BB Lift foot cylinder holder 1 1 1 -
38 | 109011124 |SzhEEE:L (M5HE6) Pneumatic elbow 2 2 2 -
39 | 109011123 |IEMAEIIEIHED Plastic block 1 1 1 -
40 | 274003-92 |4 ER/MALATBR ALY B Limit ring 1 1 1 -
41 4534 A A ERSLIZATME X 0. 75 L=14 |Screw M6X0.75 L=14 1 1 1 -
42 274004 | #f EREH/MTAT Little leverage 1 1 1 -
43 274005 HBER/MIFEME Small lever reset spring 1 1 1 -
44 274002 FE U gth AR s Crank shaft sleeve 1 1 1 -
45 4543 7S £ V1o R e MR ETMA L=4 Screw M4 L=4 2 2 2 -
46 274006 B EBIAT AT h e Lift foot lever pull hook 1 1 1 -
47 274007 ¥4 JHATAF Raise the foot lever 1 1 1 BER/BHFESH
48 | 109011152 |#4HEBIATHT Raise the foot lever 1 1 1 |H3IEIZRHE)
49 7060 HiA7W2%TD13 H19 M10 1=8.5 Shoulder Screw D13 H19 M10 L=8.5| 1 1 1 -
50 274008 HBEEATHEAE Small lever reset spring 1 1 1 -
51 274000-B | B 4H {4 Foot arm assembly 1 1 1 -
52 | 109011133 |[i@-Figk: Adjust the stud 1 1 1 -
53 109011134 |AELERE The regulating nut 1 1 1 -
54 109012135 | EIERERIE Pressure regulating nut bush 1 1 1 -
55 | 601010002 |OZV[E11.5X1 0 ring 11.5X1 4 4 4 -
56 7013 FFFE R AL IB4TMS. 5 L=7.5 Screw M3.5 L=7.5 1 1 1 -
57 - Jany: il Presser foot components 1 1 1 -
58 7171 JE SR F 24T Press the foot wrench screw 1 1 1 -
59 274017 | EHHRFEASE Spring 1 1 1 -
60 | 120011142 |KERHRT Presser foot wrench 1 1 1 -
61 7082 FERE IR A LIRS TMA L=7 Screw M4 L=7 2 2 2 -
62 120011144 | EBHIR TR Presser foot wrench bracket 1 1 1 -
63 4802 7S F IR REM4 Nut M4 1 1 1 -
64 7023A T AT RS SKIRETMA L=16 Screw M4 L=16 1 1 1 -
65 - - - - - - -
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1043884 /Lubr i cation mechanism

Fs | AT A FK . ¥& (Number) BiE
No. Part No. "+ Description Threiﬁread Foulj?fread Fivej—i:ﬁead Remark
1 120010026 | &zyh#: 0il plate 1 1 1 -
2 7018A T FREFFRE R SKIREIMA L=7 Screw M4 L=7 2 2 2 -
3 | 109011210 |#Fdf FEAEEIHE 5 2. 5X 54. 5X200 | Tubing 1 1 1 -
4 4543 7S £ M0 R MR ATMA L=4 Screw M4 L=4 2 2 2 -
5 700-020 | B #E, 6. 2X 510.5X0. 7 0il proof gasket 12 12 12 -
6 200136 | BAsLyEEk Pipe joint 6 6 6 -
7 240328 | iduiig4T Screw 3 3 3 -
8 202199 |hEx Pipe CLIP 6 6 6 -
9 109011209 |J%F 53X 45 0li pipe 1 1 1 -
10 | 109011240 [#/K%E,8.5 Plug 2 2 2 -
11 | 401060024 [ 55X 47 0li pipe 1 1 1 -
12 | 401060024 |4 55X 47 0li pipe 1 1 1 -
13 274586 | it yHUREIM6 L=26 Screw 2 2 2 -
14 120011214 | Wi Spraying tubing 1 1 1 -
15 | 401060024 [ 45X 47 0li pipe 1 1 1 -
16 | 107011508 |uEJhas=5 Filter cover 1 1 1 -
17 107011509 | JEIH 72 & B8 Filter cover gasket 1 1 1 -
18 210200 | JEIH 2L EE Filter oil nozzle 1 1 1 -
19 7019A A AL SKIRATMA 18 Screw M4 L=8 3 3 3 -
20 | 204011605 |¥E: Filter 1 1 1 -
21 2745390 | Wik 0il Mark 1 1 1 -
22 106005091 | &f#F fiAR iy s Needle rod crank through tubing 1 1 1 -
23 274592 B BT 3k Pipe screw joint 1 1 1 -
24 274505 Vi 0il pump 1 1 1 -
25 4529 WA B LEEETMA =16 Screw M4 L=16 2 2 2 -
26 240227 |1BIRE9 Plug 9 1 1 1 BEIK
27 109010006 |HERNILE Fuel gauging 1 1 1 BT
28 - [ g B Nut 1 1 1 -
29 - v Rubber gasket 1 1 1 Z
30 - HE B RN 0il level sensor 1 1 1 -
31 240338 [P ,5.5X 514.2X1.9 Washer 25.5X 214.2X1.9 4 4 4 -
32 | 404430005 | SFAEAESKIEETMS L=18 Screw M5 L=18 4 4 4 -
33 274500 | 0il tank 1 1 1 -
34 5138B T BE4TSM3/8 X 28 L=13 Screw SM3/8X28 L=13 1 1 1 -
35 202287 | IEWHMIBETZE,9.5X 5 16.5X2.60il seal 1 1 1 -
36 274501 | JhBEE 0il seal 1 1 1 -
37 700-015 | FEek Magnet 1 1 1 -
38 | 109011238 |JHBELAEER AR Magnet platen 1 1 1 -
39 2193 A FSLEESTSM11/64 X 40 L=8 Screw SM11/64X40 L=8 1 1 1 -
40 | 109011240 |f3/K%E48.5 Plug 1 1 1 EREIETES
41 | 209703-91 | BE4MEAFE gl Pin 1 1 1 -
42 | 109010159 |MiE B mSiEE 4 Bracket 1 1 1 SR
43 - - - - - - —
44 - - - - - - -
45 - - - - - - -
46 - - - - - - -
47 - - - - - - -
48 - - - - - - -
49 - - - - - - -
50 - - - - - - -
51 - - - - - - -
52 - - - - - - -
53 - - - - - - -
54 - - - - - - -
55 - - - - - - -




11 284> /Accessorie part mechanism
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11 284> /Accessorie part mechanism

Fs | AT A FK . ¥& (Number) BiE
No. Part No. "+ Description Threithread Foulj?fread Fivej—i:ﬁead Remark
1 402020005 |JHE 0il pot 1 1 1 -
2 402020010 |FEM 0il pot 1 1 1 -
3 402020115 |Jg=}F Funnel 1 1 1 -
4 402020104 |F2kA) Threading hook 0 0 1 -
5 402020080 |6-7T5IF 6—7 The wrench 1 1 1 -
6 402020008 |8EHF 8 The wrench 1 1 1 -
7 402020076 | 7NFAIRTF (1. 5mm) 1. 5mm Allen wrench 1 1 1 -
8 402020015 | 4% chain 1 1 1 I
9 402020090 | HL4H-DCX27/115 Needle-DCX27/11#(3) 3 3 0 -
10 | 402020089 |HL&F-DCX27/14%5 Needle-DCX27/14#(3) 0 0 3 il
11 | 502020011 |#L%F-DCX27/18% Needle-DCX27/18(3) 0 0 3 BER
12 | 401070002 |#$% pull rod 1 1 1 -
13 | 401030025 |ifE=R speed controller 1 1 1 -
14 402020067 |—FHE2T] (/M) The screwdriver (small) 1 1 1 -
15 402020066 |—=FE#27J] () The screwdriver (middle) 1 1 1 -
16 | 402020065 |—=WE22T] (KD The screwdriver (big) 1 1 1 -
17 402020064 |&F Tweezers 1 1 1 -
18 | 402020018 |Zga¢ Thread stand 1 0 0 -
19 402020019 |Zk%8 Thread stand 0 1 0 -
20 | 402020020 |Zg&m Thread stand 0 0 1 -
21 | 204011605 |J&jH2e 0il filter 1 1 1 -
22 4554 IS £ V10 SR e MR ATM3 L=3 Screw M3 L=3 3 3 3 -
23 | 109011323 |AEE4T GB 951 3.5X25 Wood screw GB 951 3.5X25 6 6 6 -
24 | 402020085 |fuZENLE Dustproof cover 1 1 1 -
25 | 401070129 |HLJEZR power line 1 1 1 E#r
26 402020116 |2-6mmP/SHIRF 2-6mm Allen wrench 1 1 1 -
27 402020141 |2mm S ARF 2mm Allen wrench 1 1 1 -
28 402020164 | 2. 5umA /S AHIRF 2.5mm Allen wrench 1 1 1 -
29 | 402020142 |3mAsfIRF 3mm Allen wrench 1 1 1 -
30 | 402020143 |[4mmAFATRTF 4mm Allen wrench 1 1 1 -
31 | 402020147 |[smmANFRT 5mm Allen wrench 1 1 1 -
32 | 402020145 |6mmPI/SFATRTF 6mm Allen wrench 1 1 1 -
33 | 502070002 | FJIF Underneath blade 1 1 1 | H&%E/ %
34 109011334 | HeplrE Discharge tank 1 1 1 -
35 - HerHAE B Feed disk top 1 1 1 -
36 - HERE T 3 Feed disk bottom 1 1 1 -
37 - AHEET GB 951 4X 19 Wood screw GB 951 4X19 6 6 6 -
38 | 109010036 |FE4: Tray 1 1 1 -
39 109010034 |FEHLPGES Tray crash pad 4 4 4 -
40 206336 |G REERE Nut 4 4 4 -
41 | 404210003 |FHPE,8.5X24X1.5 Washer @8.5X 224X 1.5 8 8 8 -
42 205764 | FEELEAGRE Rubber blanket 4 4 4 -
43 | 404430026 | SR SKERETMS L=40 Screw M8 L=40 4 4 4 -
44 120010018 | T A4 FH i 8+ Parts manual and instruction manual 1 1 1 -
45 109010023 |H3%E P HH Electronic control manual 1 1 1 BAH X
46 140010033 | H4as 58 A Electronic control manual 1 1 1 EFIELES
47 | 109010035 |&EAR Backpanels 2 2 2 -
48 7019A AR SKRE M4 18 Screw M4 L=8 4 4 4 -
49 303448 | FH.E,4.5X,9X0.8 Washer @4.5X 29X0. 8 4 4 4 -
50 502070010 | FJIH Underneath blade 0 0 1 TR 2R
51 | 402020077 |AANART (1. 6mm) 1.6mm Allen wrench 1 1 1 -
52 - - - - - - -
53 - - - - - - -
54 - - - - - - -
55 - - - - - - -
56 - - - - - - -
57 - - - - - - -
58 - - - - - - -
59 - - - - - - -
60 - - - - - - -
61 - - - - - - -
62 - - - - - - -
63 - - - - - - -
64 - - - - - - -
65 - - - - - - -
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